BOLENS [ Husky

850

TRACTOR
MODEL 191-02

ILLUSTRATED
PARTS
CATALOE

PORT WASHINGTON, WISCONSIN, U.5A,




TRANSMISS1ON ASSEMBLY MODEL 191-02
ASSEMBLY PART NO. 1714999

FIGURE 1

F




TRANSMISSION ASSEMBLY MODEL 191-02

Eef. Part Mo, Ref.| Part Na.
Mz, Bio, Desgription Req'd. M. Mo, Description Heqg'd,
1]1100352 | Cntter Pin 1B x 1-1/2 2’ 50 | 1713457 [Drive Pin 2
211120729 | Mex Nut 1-14 2 51 | 1714357 | Thrust Beaving 1
31716741 [ Flat Washer 1 B2 | 1185426 [l Seal 1
4 11715684 | Prec Whealing Hub 1 53 | 17145%1 |Bronge Bearing 1
31171276} | Wagher : 4 bl | 1714565 [ Coupling * 1
611703053 | Sq. Koy 154 x 2-3/4 ; 1 53 | 1714017 |Bevel Gear - 21T 2
T11715785 | Rrive Collar 1 5% | 1713411 [Worm Wheel 1
4 [ 1155550 | Hiteh Pin 1 5T | 11771567 | Retzining Ring 2
& | 1185409 | Drive Pin 1/4 x 5/8 1 58 | 1713467 | Pinlon Shaft 2
19§ 1713426 | Lock Pin 1 50 | 1713466 | Beval Pinlon 2
11 11106872 | Capsevew 5/16-18 x 5/8 8 B0 | 1714568 |Drive Hub 1
12 | 1100242 | Lockwasher 5718 14 61 | 1104337 |5q. Key 1/4 % 1-1/2 1
13 | 1713426 | Cover 1 B2 | 1185300 |Bronze Bearing 1
14 | 1713427 | Gosket i B3] 1713422 [ Connector 2
18 | 1918087 [ Shud 2 B4 | 1704652 1Roll Pin 1/8 x 1 2
16 | 1703066 [ Drive Din 1/58 x 3/4 2 85 | 1177383 JO=-Ring 2
=17 . 1158644 | Bearing 2 66 | 1716480 | Shifter Arm 2
184 11105678 | Pipe Plug 2 BT | 1713424 | Shifter Shuft 2
19 | 1713465 | Gear Case 1 §6 | 182682 1Breather 1
201713416 [ Ball 2 69 | 1106878 | Capscrew 5/16-18x 1 4
21 11713417 | Spring 1 T0| 1714200 | Bearing Retuiner 1
227713427 [ Pin 1 T | 1714291 | Shim - 010 As Itieg,
23 | 1185342 8ot Serew 5/16~18 x 3/8 1 T2 | 1714202 | Shim - 003 Ag Tten,
24 [ 1713439 | Gaslet 1 T3 [ 1188572 | O-Ring i 1
5 1103634 [Hex Nuat 1/4-20 2 T4 | 1185275 | Bearing Cone 2
*26 11100241 | Lockwasher 174 2 T& | 1185276 | Bearing Cup 2
*27 | 17124505 | Beaving Retainer 2 TG | EV13408 | Worm Shadt 1
2R 1717274 | Covnr Dlate 1 7| 1713435 [ Sliding Gear 1
=20 1 1118804 | Betaining Ring 2 8 | IV13400 | Gear - 38T 1
*30 i E713423 [ Pivat Ball 1 T9 | 11859165 | Needle Bearing 1
*3] | 1106832 | Capscrew 1/4-20 x 578 2 B0+ 1891820 | D1l Saal i
=32 | 1716018 | Shifter Lever 1 H1 | 1713397  Brake DTtum 1
*33 | 1715946 | Knob 1 82 | 1118808 | Retaining Ring 2
*34 | 1TORTEZ | Bowed Washer 1 83 | 1185352 | 0il Seal 1
35 | 1711746 | Thrust Bearing 1 84 | 1TO0012 | Retaining Ring 1
*36 | IL0BBTH | Capserew 5/16-18 = 7/8 ] 85| 1713442 [Shaft 1
37 | 11E0025 | Retaining Hing 1 86 | 1104440 | Ball Bearing 1
32| 1714564 | Adjusting Nut 1 §4 1108841 [ Sg. Kev 3716 x 1-1/2 1
3% | 1720256 | Rear Axle 1 88 | 173436 | Gear and Shalt i
40 | 1120209 | Drive Pin 3716 x 3/4 1 49 | 111352% | Retaining Ring 1
41 | 1714572 | Bpring Washer 4 B0 | I1G5280 | Needle Bearing 1
42 | 1714562 | Drive Cone 1 81 | 1185232 | Drive n
41 | 1104336 | 8. Key 1/4 = 1 2 3/16 x 1-1/4 1
£4 | 1714561 [ Coupling 1 92| 1713419 | Shaft 1
&5 | 1713468 | Thrust Washer 1 93| 1185360 § O=-Rin 1
4G [ 1185295 | Oil Spal 2 84 | 1707546 | Flat Washer 2
47 1 1716702 | Wheel Hub 1 5] 1185113 | Branze Bearing 1l
a8 | 1714558 | Shim - .020 Ag Ko, 95§ 1713412 [Gear - 34T 1
A¢ F 1714559 | Shim - 009 Az Teqg. ,

“Indicates parts not inchuded with Gear Casc Asscmbly Part Ko, 1714989,




TRACTOR ASSEMBLY MODEL 191-02

b
I

g N
174 -
éj)’muaam# e - 113
o}

_—
NN




TRACTOR ASSEMBLY MODEL 191-02




FTRACTOR ASSEMBLY MODEL 191-02

Rel.! Part No. Ref.| Part HNo.
No. o, Description Req'd. Na. Mo, Deseription Feg'd.
I |1717354 | Seat Pad 1 641 1110108 | Lock Nut 3/8-16 16

2 11717351 | Beat, Pan Assy 1 65| 1713780 Bruke Shoe Asay {Inc. 66
2 1717221} Fender I & 87} 1
4 11100243 | Lockwasher 378 a4 BE [ 1713777 | Lining Only 1
9 P 1109383 Flat Washer 3/5 23 6T [ 1159550 | Rivet 2
G [ I713820| Fender Bracket 1 BS| 1713772 | Bracket a
T|1T13415]| Suppart i §2 | 1T17310{ Brake Rod Assembly 1
8 |1717327| Cap 1 © 70| 11B5257| Retaining Ring 1
§ | 1121509 ITex Nut 3/8-16 117 9111110105} Lack MNul 9/16-18 &
10 | 1717326 | Steering Wheel 1 721 1T1380d [ Brake Control Pivit L
11 [ 11044 36| Woodruff Koy 3716 x 3/4 H 3| 1713782 | Compression Spring 1
12 | 1917269 Steering Shaft 1 T4 | 1713806 | Brake Shoe 1tnd ' 1
12 | 1713122 Bowed Washer 4 T3 [ 1713760 Brake Shos ASsy (Inc. 76, TT) i
14 (1717263 | Bearing 1 6 | 1713751 | Lining Only I
1% § 1717258 | Steering Support 1 T9{ 17137923 Brake Bracket L
16 | 1717242 | Throttle Control (Enc. 17} 1 T | 1703616 ) Bowed Washer 2
1T 11718233 Throttle Knob & Wire Cnly 1 9 F 17T16718! Brake Bod l
18 117141461 Atnmeter 1 0| 1714663 | Pivoi Blowk 1
123 | 1719551 | Ilole Plug 1 81 1119309 | Wiring Aszembly 1
20 | 1719143} Ipnition Switeh (Ine. 21) 1 82 [ IT16169 | Starter Generator 1
21 | 1718266 Key Onty 1 83 | 1708293 | Pulley 1
22 { 1717241 | Choke (Inc. 23) 1 84 | 17144888 Adjusting Strap i
23 [ 1718232 | Choke Knob & Wire Only 1 851 1106876 | Capscrew 5/18-18 x 7/8 4
24 | 1100241 Loclowasher 1/4 12 86| 1106878) Capscrew 5/18-18 5 1 i
29 | 1115931 | Fhillips Screw 1/4-20 x 5/8 4 87 ( 1717854 | Clip 1
26 | 1121807} TTex Nut 1/4-20 a 88| 17166368 | Lead Assy [(Ground) i
27 { 1185545 Flip Grommet 1 B9 | 1716630 | Battery 1
28 11714642 | Brace 2 D0 1709652 [ Wing Mut 1/4-20 2
2% [ 1717232 | Lateh 2 1 1718108 | Clarmp Rod 2
30 17107248 | matrument Panel 1 B2 [ 1718109 Clamp 4
31| 17159599 Pad 1 83 1718111 | Carricr Battery 1
32 | 1718261 Hood and Grill Assy 1 04 [ 1118378 | Serew §/16-18 x 1/2 4
43 | 17T17262] Long 2 95 1185408 | Speed Mut 3/16-18 4
34 | 1719708] Ring, Retaininp a 06{ 1714600 | Generator Belt 31-31/32 1
35 | IV20773 | Heat Shicld 1 87| 1714885 | Tank Strap 1
36 (1721542 | Heat Shicld 1 G&t 1714767 | Tank {Inc. 29} 1
I7 | 1719246 | TFinee 1 99 1714766 | Cap Only 1
34 | 1100242 | Lockwasher 5/16 K1t 100 1705805 | Bowed Washer 2
39 | 1106872 | Capacrew 5/16-18 = 5/8 aT 191 | 1717236 ] Hoodl Stop 1
401 1107382 Flat Washer 5716 34 102 | 1717244 | Bracket i
41 [ 11825683 Hex MNut 5/16-18 24 103 | 1103204 | Capserew 5/16-18 x 2-1/2 2
42 [ 17175998 Bpacor 1 104 | 1714720} Fpacer 1
43 | 1T17395] T.ead Wire 1 1657 1714687 | Tank Strap 1
44 | 1717048 | Solenatd I 1G8] 1713006 | Belt 34" Matchied Set of 2 z
45 | I70B2A% | Voltage Regulator 1 107 1719287 | Engine Pylley 1
46 [ 1719521 Lead Wire Ground I 108| 11032470 Set Serow L/16-18 % 1/ 2
471 1705092 | Washer 4 109] 1187474 | Sguare Key 1/4 x 21,4 1
48 f 1185382 Sleeve Braring 1 110| 1168852 Capserew L/d-20 = 2 1
49 | 17173%2) Cleteh Pedal 1 I11] 1714643 | Bracket 1
&l [ 1117713f Flat Serew 3/8-16 x 1 1 112 | 1914727 | Spacer i
1 1717268 | Bracket 1 113 17118029 | Tank Cnatict ) 1
52 [ 1715546 Knob 2 1141 1106832 | Capzerew 1/4-20 x 5/8 1
83| 1716717| Brake Rod 1 E15; 1107381 ) Flat Washer 1/4 3
64 | 1703066 | Roll Pin 1/8 x 3/4 3 116( 11002407 Lockwasher #10 1
553 | 1716718 Brake Stap 1 117| 1106046 | Capeerew 3/B-16 % 3-3/74 4
o8 1713803] Pulley Idler 1 118 1714648 | Bpacer 4
37| 1716714| Bracket 1 1191 17133 | Plate 1
G 1716724 | Spring 1 120] 1714815 Belt Guide 2
89 ( 1100346| Cotter Pin 3732 = 3/4 13 1211 1106874 | Capscrew 5/16-18 x 374 d
60| 1112587] Clevis Pin .. ] 122 | 1702646} Flat Washer 1
61| 1716582 Clotch Rod 1 133 | 1717312 | Belt Guide 2
62 [ 1121551 Loek Nut 3/8-146 2 124 | 1713472 | Guadrant 1
837 1714655 Springe 1 125] 1715685 Grip 1
G {CONT ON PAGE T




TRACTOR ASSEMBLY MODEL 191-02

Ref.j  Part No. Ref.| Part No.
Ma, Ko Descripton Feg'd. Ha. Juli N Deseription Heq'd.

126 ] 1715680 | Spring

127 1 17136%Y9 | Pivot (Inc. 123}

128 ] 1120210 | Holl Pin 3/160 = 1

123%{ 1713391 | Spring

1307 1913534 | Coulrol Leser

131 [ 1704692 | Boll Pin 1/8 x 1

132 | 1185550 | Set Scvew 3/8-15 x 5/15
1313 | 1794582 | Bowed Washer

134 | 1185647 | Beaving

135 | 1104%54 | Grease Fitting

123 | 1106523 | Capgerew 3/5-16 x 1-1/4
137 | 1714592 | et Collar

P38 | 111285% | Set Serew 5/16-18 x 5716
13% ( 1185035 | Flange Bushing

140 [ 17146048 | Quadrant Stop Assembly
141 [ 1185586 | Flanged Buahing

142 | 17145801 Idler Arm Asaembly
143 | 11B509¢ { Cotter Pin 3716 x 1-1/4
144 | 1716728 { Spring

145 | 1185584 ] Cotter Pin 3710 = 3/4
145 | 110738% | Fiat Wagher 1/2

147 | 1716590 | Bhaft Snpport

148 | 1714704 | Idker Pulley

149 | 1106930 | Capserew 3/8-16 x 1-3/4
150 ( 1717324 | Cantral Shaft

151 | 1701495 | Bpring

152 | 1714588 Control Hod Assembly
1563 | 1714101 ) Hitch

154 [ 1100245 | Lockwasher 1/2

185 (1121511 | Hex Mut 1,2 x 13

166 [ 1713441 [ Mounting Cap

157 | 1104323 | Souare Key 3716 x 1

o8 | P TL36T0F Coupling

154 | IIIOELE| Aot Sevow 5/16-18 x 1/4
160 | 1716561 | Banded Cowpling

161 | 17134784 | Birake Drurmn

162 [ 17172%4 | Drive Shaft

163 [ 1713432 | Drive Pin 3/168 x 1-1/4
164 | 1714649 | Spring

165 | 1113526 | Hetaining Ring

166 | 190473 Bull Beuring

167 | 1714666 | Cluteh Yoke

168 | 121900 ) Bowed Washer A=z H
16% | 1110202 | Dowel Fin

170 | 1T1453% | Bearing Retainer

171 [ 1714660 [ Spacer

172 | 1106827 [ Cupserew 3/8-18 x 1-1/2
173 | 1714664 | Spacer

V4 | 1NT4656 | Yok Support

173 | 1717308 | Clutch Flange

174 | 1T16584| Spring

177 | 1185432 | Thirmst Race

174 | 1714630| Friction Diec

179 | 1717208 | Pulley Agay (Ine. 178 & 1BQ)
180 1717298 Friction Disc

18t { 1143471 | Nendle Braring

1421 17172337 | Epacer

1833 17172886 | Clutch Flangre

184§ 1717333 Bearing Suppart

18531 11B5588 | Bearing Flange

184 ] 118558% | 50lf Aligning Bearing

1871 1185023 | Flat Washer 5/16

18681 1100246 | Lockwasher 9/16

1RD | 1109532 |Hex MNat 9/15-18 1
104 [ 1715866 | Wheel and Line Aszy (Ine.
181, 182, 193}

131 [ 1715787 [Wheel Only

192 [ 1715856 | Tubeless Tire 8 x 12

193 | 17148011 | Valve Stem Assy

| 194 (101685 |Hub Boit 1
1195 | 1716557 | Frame Tube, LH

195 | 1717279 | Frame Tube, RH

197 | 1711380 | Expansion Plyp

195 | 1713483 | Foof Rest

193 (1713474 | Spacer

200 | 11855658 | Bleeve Beuaring

201 | 1717315 | Moonting Plate

202 [ 1IN13397 | Bupport

203 | 1708018 | Flat Washer

04 | 1185284 Drive Pin 1/4 x 2

205 | 1713811 | Btecring Pinion

206 | 1713809 | Steeving Gear

207 (1100350 | Cotter Tin 178 1 1

208 (1714844 | Crogs Shaft

200 (1716563 | Steering Arm

2170 (1713361 | Bull Joint

211 | 1103925 | Jam Nut 1/2-20

212 | E71338% | Tie Rod

213 | 1913378 | Bteering L.ever RH

214 | 1891896 | Dyive Pin 5716 x 1-1,/%
215 [ 1110152 | 3elf Locking Mut 1/2-20
216 | 1733357 | Biecring Lever LH

217 [ 1T16687 | Axle

213 (1716953 | Spindle LH

219 | 1717462 | Drag Link

220 [ 1108838 | Capscrew 3/E-16 x 2-3/4
221 | 1714611 | Quadrant Agsemily

222 [ 1714710 Gelt Guide

223 | 1110152 | Self Lockine Mut 1/2-20
224 [ 1716852 | Spindle RH

225 | 1185616 | Ball Bearihg

226 [ 1715855 ] Valve Stem Assy

227 | 1715785 | Wheel Only

oo [ 1T16281[ Tubweleoss Tire 4,80°400 = B
220 [ 1718426 | Wheel and Tubelesa Tire
Aasy 4.80/400 x R ~
230 | 11856151 Ball Bearing

231 | 121828 | Washer

232 (1715197 Set Collar

233 | 1187TA57| Sot Berew 1/4-20x 1
234 1 1TE538488 | Dust Cap

235 1714644 | Plunger

236 F 1714233 | Bushing

237 | 1713075 | Spring )

238 | 1714577 Lift Levyer

234 | 1714645 Tind

240 [ 17145751 Toal L

241 | 1703011 Spring Cotter

247 [ 1107035 Capscrew 1,/2-13 x 2
243 | 11B54%G) Jam Nut 1/2.13

244 | 1714132| Bubber Tip

245 | 11044368 Woodruff Key 3/16 2 574
2G| 1714509 Pulley

247 | 17215586 Shaft - P.T.0, flne 2773
248 | 1717248] Belt Guide

245 | 1106B80[ Capscreow 5/16-15% x 1-1/8

bk fan B et B B S B et B b e ek B T D B e D PO OB B D

[ e

HHHMHHHMHHMHHHHHNHHME O e e e o e BB e kel O e e b b bl ek ek B ok [0 ke ek 0 ET] B e DD R b e ek ek
0

R e e - e el A el Y]

{CONT ON PAGE 8 ' 7




TRACTOR ASSEMELY MODEL 191-02

Ref,| Part . Mo, Ref,! Part No.
No, Ko, Description Req'd. No. Na. Degeription Reg'd.
250 [ 11852241 4§l Seal 1 | 272 (1714549 | Belt Guide 1
351 | 1145010( Needle Bearing 1 373 |1108883 | Capscrew 5/16-18 1 2-1,/2 2
252 | 1715785 | Support Housing 1 274 |1106896 | Capscrew 5/16-18 x 2-3/4 1
233 | 1106821 | Capzerew 3/8-16 x 1-1/8 ' i 275 (1111265 |Carriage Bolt 5/16-18 » 3/4 &
&84 | I185605| Bull Bearing } 1 276 | 11896458 | Iietaining Ring 2
280 | I118730( Retaining Hing | 1 i 277 |17215807 Seal Washer 1
256 | 1717270 | Axle Support S | '278 |11B5551 | Lack Screw 2
257 | 1185232 | Drive Pin 3/18 x 1-1/4 Pz L2709 (1715740 | Belt - P,T.{3, 42-7/8" 1
238 [1713382| Axle Pivot : 1 laap 11719192 { Fuge Holder 1
2565 | 1721546 | Rear Panel oL 281 [1719194 ] Fuse 1
260 (1111608 | Capscrew 5/16-18 x 2-3/4 | 1 282 1106819 | Capacrew 3/9-16 x 1 3
2681 | 1185749 | Rivet LB 283 (1719512} Tie Band 1
262 (1103994 | Wave Washer B 284 1719514 | Open Type Clip 1
263 (11495746 | Spring Clip i 285 (1108836 f Caprorew 3/6-16 x 2-1/2 i
264 | 1TLE6N G| Support - Generator 1 286 (1719510 | Batiery Lead 1
265 (1114474 | Fil, Sevew 1/4-20 1 1-1/2 2 287 (1714999 [ Transmission Assembly 1
268 (1715575 | Grip 1 288 (1721540 | Regulator Support i
267 [1BBO234 | Flat Washer 1/2 1 289 |I721541 | Heat Shield Bupport 1
268 | 1185456 | Tinnerman Nut 2 200 (11B7612 |Lockwasher 174 i
268 (1114735 | Screw #10-32 x §/8 1 291 |11B58354 |Sclf Tap Screw #14-1,/2 8
270 |1TI8E86 [ Cloteh Stop 1 292 (1110685 |Screw 1/4-20 x 54 1
2%1 [1106940 [ Capserew 3/9-16 x 3 8 233 1721571 | Torasion Spring 1
WIRING DIAGRAM WiTH OPTIONAL DUAL LIGHT KIT - MODEL 18721
SE;F;:.;'P_EL “WHTALGE REGLULATIR /3 - 'Bl_n o "
0] W] [T L. mllliﬂ.lfs REFIGRATED BT CO!0R LY
i ERE CONTALINED IN W1RING HARKERS
i PRRT W, IT15%]%
1“_\_\: fz
—— [} ) !
{GiaRE F
e L Rty
] TRAMIMIZS DN
1% aT, ETWER SCAEW
é. ™ EL R :
BaTTERY 1:
@__..
- [t j
1 = g, A
Ref,| Tart No. Hef. | Part No.
Ma Mo, Description Retd. HMa. Hao. Deosoription Beqg'd,
1 | 1718638 | Lead Assemily (Ground) 1 13 ! 1717365 | Lead Headligth 1
2 | 1719511| Lead Wire (Ground) i 14 [17173824! Lead Headlight 1
2 | 171735%| Lead Wire 1 15 | 17175504 Lead Headlight 2
4 |1717256| Light Switch 1 16 | 1717245 Clip Headlight 6
v 5 |1T17922 | Leud Wire (Taillight Ground) 1 17 * Headlight Bulh (CE4408) 2
6 1717987 Taillight Agsy {Inc 7 & 8) 1 18 (1717581 | 8" Clips k|
T - Bulb ({GE1BED) 1 19 |1¥10610 | Battery Lead 1
B 11718234 Lens Only 1 20 | 1185746 ! Ratchet Blate &
9 (1109247 Loclowasher #10 2 21 | 1183%47{ Rivet ]
10 | 1109845 | Wut £10-32 2 22 | 1185748 | Wave Washer i
11 | 1114755 | Berew i10-32 x 5/8 2 23 |17T19154 | Fuyse 1
12 [1719020| Lead 1 24 |1719193 | Fuse Holder 1|

Mot stocked.

8

Purchase from your local automotive or electrical supplier,



